SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 19.SEP 2017 14:04:58

Date: 19.SEP 2017 14:05:52
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 698.28961 MHz -58.82 dBm -45.82 dB 30.000 MHz 815.000 MHz 100.000 kHz 803.03473 MHz -58.76 dBm -45.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 903.84615 MHz -57.69 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 860.48951 MHz -56.73 dBm -43,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.63 dBm -32.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.68 dBm -32.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -42.36 dBm -29.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42,33 dBm -29.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -43,42 dBm -30.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.42764 GHz -43,39 dBém -30.39 d&
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LTE Band 5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 747.32759 MHz -58.55 dBm -45.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 702.21264 MHz -58.76 dBm -45.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 962.16783 MHz =-57.78 dBm -44,78 dB 860,000 MHz 1,000 GHz 100.000 kHz 931.67832 MHz -57.89 dBm -44,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -47.46 dBm -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96626 GHz -47.95 dBm -34.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.06 dBm -29.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,15 dBm -29,.15 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86253 GHz -43.53 dBm -30.53 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85754 GHz -43.46 dBm -30.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 19.SEP 2017 14:16:28

Date: 19.SEP 2017 141722

Spectrum u%;" Spec ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -58.55 dBm -45.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 761.45052 MHz -58.76 dBm -45.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.27972 MHz -57.91 dBm -44,91 dB 860,000 MHz 1,000 GHz 100.000 kHz 923.84615 MHz -57.96 dBm -44,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -43.95 dBm -30.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -45.03 dBm -32.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -42.52 dBm -29.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84377 GHz -42.43 dBm -29.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -43.06 dBm -30.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85404 GHz -43 .45 dBm -30.45 d&
( I J L] ( )| wa

Highest Channel / QPSK
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 764.58896 MHz -58.73 dBm -45.73 dB 30.000 MHz 815.000 MHz 100.000 kHz 802.25012 MHz -58.86 dBm -45,86 dB
860,000 MHz 1.000 GHz 100.000 kHz 898.67133 MHz -57.95 dBm -44,95 dB 860,000 MHz 1,000 GHz 100.000 kHz 971.67832 MHz -57.89 dBm -44,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -46.62 dBm -33.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42.16 dBm -29.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84377 GHz -42,28 dBm -29.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.39315 GHz -43,49 dBm -30.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -43,39 dBm -30.39 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 19.SEP 2017 14:34:33

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
P Y W ekl o WWWMMW
-50 dBm -
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 734.38156 MHz -58.77 dBm -45.77 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -58.68 dBém -45,68 dB
860,000 MHz 1.000 GHz 100.000 kHz 965.66434 MHz -57.89 dBm -44,80 dB 860,000 MHz 1,000 GHz 100.000 kHz 922 44755 MHz -57.90 dBm -44,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89975 GHz -47.78 dBm -34.78 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -47.83 dBm -34.683 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84427 GHz -42.58 dBm -29.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,19 dBm -29.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -43,47 dBm -30.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -43,50 dBém -30.50 d&
{ 1 J o ( )it J o

Date: 19.SEP 2017 14:35:27

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum = spec I:Iv?
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
P R LR | R e
pomam hind il _.__—.-WW e
-50 derr I -50 dBm T
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 665.72839 MHz -58.89 dBm -45.89 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.81 dBém -45,81 dB
860,000 MHz 1.000 GHz 100.000 kHz 870.69930 MHz -57.88 dBm -44,88 dB 860,000 MHz 1,000 GHz 100.000 kHz 940.20979 MHz -57.92 dBm -44,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.29 dBm -31.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.46 dBm -32.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85027 GHz -42.51 dBm -29.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42,33 dBm -29.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -43,54 dBm -30.54 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85754 GHz -43,52 dBém -30.52 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 19.SEP 2017 14:46:03
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 766.15817 MHz -58.75 dBm -45.75 dB 30.000 MHz 815.000 MHz 100.000 kHz 804.21164 MHz -58.89 dBm -45,89 dB
860,000 MHz 1.000 GHz 100.000 kHz 907.76224 MHz -57.95 dBm -44,95 dB 860,000 MHz 1,000 GHz 100.000 kHz 931.39860 MHz -57.79 dBm -44,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -47.36 dBm -34.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96376 GHz -47.90 dBm -34.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -42.55 dBm -29.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,35 dBm -29.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -43,52 dBm -30.52 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42464 GHz -43.38 dBm -30.38 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 727.71239 MHz -58.79 dBm -45.79 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -58.70 dBm -45,70 dB
860,000 MHz 1.000 GHz 100.000 kHz 874.33566 MHz =57.90 dBm -44,90 dB 860,000 MHz 1,000 GHz 100.000 kHz B867.48252 MHz -57.87 dBm -44,87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89325 GHz -47.96 dBm -34.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99375 GHz -47.95 dBm -34.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -42.41 dBm -29.41 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -42,35 dBm -29,35 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86203 GHz -43.34 dBm -30.34 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42914 GHz -43,37 dBm -30.37 dB
\ I ) ( Il J « -
Date: 19.8EP.2017 14.55.05 Date: 19.SEP.2017 14.55:59
SPORTON INTERNATIONAL INC. Page Number : A5-28 of 30

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Report Template No.: BU5-FGLTE Version 2.0



SPORTON

LAB.

FCC RF Test Report

Report No. : FG770420-

02B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr

Spec

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
P LA s
—— - o PSRN W -
T -50 dBm "
]
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -55.82 dBm -42.82 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -57.93 dBém -44,93 dB
860,000 MHz 1.000 GHz 100.000 kHz 981.04895 MHz -57.98 dBm -44,98 dB 860,000 MHz 1,000 GHz 100.000 kHz 906.36364 MHz -57.87 dBm -44,87 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -43.91 dBm -30.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.61 dBm -32.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -42.36 dBm -29.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42,16 dBm -29.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.43814 GHz -43.58 dBm -30.58 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -43,52 dBém -30.52 d&
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30.000 MHz 815.000 MHz 100.000 kHz 794.79635 MHz -58.66 dBm -45.66 dB 30.000 MHz 815.000 MHz 100.000 kHz 739.48151 MHz -58.75 dBm -45.75 dB
860,000 MHz 1.000 GHz 100.000 kHz 983.00699 MHz -57.65 dBm -44,65 dB 860,000 MHz 1,000 GHz 100.000 kHz B8B3.56643 MHz -57.95 dBm -44,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.71 dBm -32.71 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.26 dBm -34.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42.35 dBm -29.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42,09 dBm -29.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.43114 GHz -43,46 dBm -30.46 db 7.000 GHz 9,000 GHz 1.000 MHz 7.42664 GHz -43,53 dBém -30.53 d&
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saronas. FCC RF Test Report

Report No. : FG770420-02B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0068
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0071
0 Normal Voltage 0.0059
-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0077
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0066
Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG770420-02B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.29 4.84 4.84 5.8
Middle CH 4.43 4.93 5.13 5.91 PASS
Highest CH 4.29 4.9 5.13 5.8
SPORTON INTERNATIONAL INC. Page Number : A7-1 of 30

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 7 / 20MHz / QPSK
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.94 dbm 24,28 dbm 1.34 da 2.45 0B 417 0B +.29 0B .35 0B Trace 1 [ 20,25 dem 26,11 dBm 5.86 d8 2.45 d8 4.26 d8 4.90 da 5.39 08
I e—— I e——
L JL J | CEEREEE ) L JL ] BRRRREE I

Date: 19.SEP 2017 0206:31
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

&

Ref Level 30.00 dém

Offset 11,50 db

Ref Level 30.00 dém  Offset 11,90 d&

Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0 -
| £ X
\ < iy <
1E- I‘ 1E- u -
1E. - 1E.
1 | .
1 ‘ : 1
CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.18 dBm 24.06 dBm 4.88 da 2.93 dB 4.72 dB Trace 1 19.52 dBm 26,17 dBm 6.65 dB 3.01 d8 4.87 da 5.80 d8 6.43 dB
I e—— I e——
L JL J L JL J Wy we

Date: 19.5EP 2017 0204:42

Date: 19.SEP 2017 020451

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 11,50 db

Ref Level 30.00 dém  Offset 11,90 d&

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
Ay
0.0 % 0.0
| 5 N =
| \ ]
1€ l 1€ 2 -
s :
\ \ \
1€ + 1€ -
1 {
1 \ X 1 i
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.12 dBm 24,21 dBm 5.19 d8 2.75 dB 4.81 dB Trace 1 19.41 dBm 26,26 dBm 6.84 dB 2.99 d8 4.93 da 5.91 d8 6.49 dB
= I e——
L JL J L JL J Wy we

Date: 19.SEP 2017 020500

Date: 19.SEP 2017 020509

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

= S0 i":;_.“_‘

o o

0.0 - 0.0 -

3 5 3
~ \\ ~
\ 5 \ 5
Y
1E- 1E- - -
N \ \,
1€ - 1€ 4
: \
CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 19.01 dBm 24.20 dBm 5.19 d8 2.90 dB 5.01 dB 19 dB Trace 1 19.40 dBm 25,91 dBm 6.51 dB 2.99 d8 4.87 da 5.80 d8 6.35 dB
I e—— I e——
L il ) B e L ) ] W e

Date: 19.5EP 2017 020520

Date: 19.SEP 2017 020529
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saronas. FCC RF Test Report

Report No. : FG770420-02B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.97 | 494 | 1007 | 9.83 | 14.30 | 14.39 | 20.42 | 20.18
Middle CH - - - - 494 | 493 | 9.85 | 9.81 | 14.33 | 14.60 | 20.30 | 20.02
Highest CH - - - - 498 | 493 | 965 | 9.83 | 1457 | 14.78 | 20.22 | 20.14
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date: 19.SEP 2017 00.58:37

L U ]

Cate: 19.SEP 2017 00.58.47

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.92 dBm)| ™M1[1] .36 dBm)|
2.50916900 GHz 2.50131100 GHz
20 20
Tnd 26.00 dB nd 26.00 dB
w0 R LY P p./"me,;\M-Jql 4.965000000 MHZz 104 Lo A e B A 4.935000000 MHZ|
7  factor | 504.2 [ ’ G fattor 506.8
od ,‘ 0 di |
10 d 4 10 di Iy P
204 20 d \.
E ) ln
P A P o T YY) e 7 o iy
40 df
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,503169 GHz 13.92 dBm nd@ down 4.965 MHz M1 2.501311 GHz 13.36 dBm nd@ down 4,935 MHZ
T 1 2,500012 GHz -11.81 dam nd8 26.00 dB TL L 2.500052 GHz -12.79 dm n 26,00 d8
T2 1 2,504978 GHz -12.03 dém Q factor 504.2 T2 1 2.504988 GHz -12.89 dém Q factor 506.8

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.80 dBm) ™M1[1] 13 dBm)
2.53490000 GHz 300 GHz
= nd 26.00 dB @ nd 26.00 dB
10d om0 AP AR e * FHGUOOUN M {2 104 fie o B s A 4.925000000 MHz
7 Q factor | 513.7 Q factor \ 515.0
o x 0
10 df e ‘ -10 o
7 i
204 ‘f \ 20d
L / \ SN fon]
R e T P AT Eer v Addo TS
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,5349 GHz 13.80 dBm nd@ down 4.935 MHz M1 2.536658 GHz 13.43 dBm nd@ down 4,925 MHZ
T 1 2,532532 GHz -12.08 dam nd8 26.00 dB TL L 2.532572 GHz -12.69 dam nd8 26.00 dB
T2 1 2,537468 GHz -12.10 dém Q factor 513.7 T2 1 2.537498 GHz -12.71 dém Q factor 515.0
—
L U J wa L JU J

Date: 19.SEP 2017 01.05.41

Cate: 19.SEP 2017 010551

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

J

Date: 19.5EP.2017 01.08:07

L )i ]

Cate: 19.SEP. 2017 01.08.17

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.74 dBm| mili] 12.74 dBm|
2.56937800 GHz, 2.56686100 GHZ,
e ndg, M1 26.00 dB| & O] 26.00 dB
04 PN PPN, NV - A, S 4.975000000 MHz 104 N . S 4.925000000 MHz
T Q factor 1 516.5 ;‘ 521.2)
LE 0 t
f / \
104 ! 04 T bl
10 - 10 7 >
\ f A
20 d T 20 di -
/ \ N UL
200 T T T sl = w oA
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,560373 GHz 13.74 dBm ndB down 4.975 MHz ML 2.566861 GHz 12.74 dBm ndB down 4,925 MHz
T1 1 2.565022 GHz -12.44 dBm ndé 26.00 dB TL 1 2.565032 GHz -13.11 dém ndé 26.00 d8
T2 1 2,569993 GHz -12.06 dém Q factor 516.5 T2 1 2.560958 GHz -13.50 dém Q factor 521.2
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s=amranas. FCC RF Test Report Report No. : FG770420-02B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.65 dBm) ™M1[1] 14.62 dBm)
2.5064190 GHz 2.5032820 GHZ]
20 + 20
¥ ndi 26.00 dB ! nd 26.00 dB
o A A A Ty 10070000000 MHz 04 PPN, W Py .830000000 MHZ]
] Q factor \ 248.9) 7 Q factor \ 254.7
od 0 d !
/ )
04 “ 10 d -
204 f'; 20d / L\
/ e - ~ ~
-30 = = A0 dem- = v
~
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.506419 GHz 15.65 dam nd8 down 10.07 MHz ML 2503282 GHz 14.62 dam nd8 down 9,83 WHZ
T 1 2,500005 GHz -10.47 dbm nd8 26.00 d TL L 2,500085 GHz -11.34 dam n 26.00 dB
T2 1 2,510075 GHz -10.36 dBm Q factor 248.9 T2 1 2.509915 GHz -11.33 dém Q factor 254.7
L U J wa L JU J L]

Date: 19.SER 2017 011511 Cate: 19.SEP 2017 01:15.21

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 15.08 dBm)
2.5944010 GHZ| 2.5344810 GHz
= ndB 26.00 dB @ ndB 26.00 dB
o y AT LA B T, 0.850000000 MHZ| 0d Y LB -y 9.810000000 MHZ|
] Q factor | 257.3 7 Q factor 258.4
od 1 0 di L A
T < i
i { 1
-10 ¥ + -10 d ¥ \'
I \ \
20 d 20 d 1/
Dhom A, Ad PSSP I
[0 T 50 v
40 df 40 de
50 d 50 d
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.534401 GHz 15.39 dam ndB_down 9.85 MHz ML 2.534481 GHz 15.08 dem ndB_down 9,81 MHZ
TL 1 2,530085 GHz -10.15 dBm nd8 26.00 dB TL L 2.530005 GHz -10.60 dBm nd8 26.00 dB
T2 1 2,539935 GHz -10.19 dém Q factor 257.3 T2 1 2.539815 GHz -11.44 ddm Q factor 258.4
L U J wa L JU J L]

Date: 19.5ER 2017 012215 DCate: 19.SEP 2017 012224

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16.93 dém| mili] 15.04 dBm|
2.5682970 GHZ| 2.5625220 GHz
e 26.00 dB & x ndB 26.00 dB
04 JAY e vl 9.650000000 MHZ 104 Paataad Y WL FAANTAY -1 Sy 9.830000000 MHZ|
] 266.1 7 Q fa 260.7
0 di T 1 1
T 12 !
] Y
| \
20 df F \\ \
I e e _— ~
“30'dBme ~ 7 - =
40 d 40 d
50 df 50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,568297 GHz 16.93 dBm ndB down 9.65 MHz ML 2.562522 GHz 15.04 dBm ndB down 9,53 MHz
TL 1 2.560165 GHz -8.52 dBm ndé 26.00 dB TL 1 2.560065 GHz -11.12 dém ndé 26.00 d8
T2 1 2569815 GHz -8.52 dBm  factor 266.1 T2 1 2.569895 GHz -10.68 dém  factor 260.7
L J - L )i J -
Date: 19.SEP 2017 01.24:41 Date: 19.SEP.2017 01:24:51
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 7

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 19.5EP 2017 01:31:45

Cate: 19.SEP

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.12 dbm)| 14.28 dBm
2.5113060 GHZ| 2.5112460 GHz
20 20
ndg! 26.00 dB 26.00 dB
» N - o LB e 14.296000000 MHz| . s sl ~ Nt 14.386000000 MHz
W 7 Q factor 175.7 0 /’ = S0 fhotor \ 174.6)
4 | | 4 |
a g T o ]
-0 d -+ 1 104 r
\ /
20 d ,J‘ 20 d ’,’
flarms R b A
| o =T S0P My
-40 d -40 de
50 d -50 di
&nd 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.511306 GHz 14.12 dBm ndB_down 14,296 MHz ML 2.511246 GHz 14.28 dBm ndB_down 14,386 MHZ
TL 1 2,500427 GHz -12.43 dm nd8 26.00 dB TL L 2.500277 GHz -11,95 dbm n 26.00 dB
T2 1 2,514723 GHz -12.20 dém Q factor 175.7 T2 1 2.514663 GHz -11.85 dam Q factor 174.6
L U J wa L JU J L]

2017 01:3155

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 19.5ER 2017 01.38:48

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.73 dBm) ™M1[1] 12.98 dBm)
2.5299950 GHz 2.5390160 GHZ|
= nd 26.00 dB @ ndB M1 26.00 dB
A - B . 14.326000000 MHz| B — p W ﬂ;\, N 14.595000000 MHz
di st d . ~
1° ] ” Qfacor "\ 176.6 ‘D 7 > Qfaczor 174.0
o | o ‘
| 1 i
il E /
-10 t -10 d ‘(
20d J" T 20d \
VAl SUSEY. CAY o B
v T TR T A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,529995 GHz 14.73 dBm nd@ down 14.326 MH2 M1 2.539016 GHz 12.98 dBm nd@ down 14,595 MHZ
T 1 2,527747 GHz -11.26 dbm nd8 26.00 dB TL L 2.527627 GHz -13.37 dam nd8 26,00 d8
T2 1 2,542073 GHz -10.80 d8m Q factor 176.6 T2 1 2.542223 GHz -13.07 d8m Q factor 174.0
L U J wa L JU J L]

Cate: 19.SEP 2017 013858

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
Mi[1] Mi[1]
2.5 2.
e 26.00 dB & 26.00 dB
1 - — 14565000000 MHz . A o 14.775000000 MHz
wod 7 EE 176.3 n 173.1
/
LE t 0
} \
-10 ¢ R“ -10d L
20 d - 20 di \
e o A .
gh) ~ S =30 i S
v
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.567475 GHz 13.53 dBm ndB down 14.585 MHz ML 2.557575 GHz 13.73 dém ndB down 14,775 MHz
TL 1 2555187 GHz -12.43 dém ndé 26.00 dB TL 1 2.555037 GHz -12.58 dém nds 26.00 da
T2 1 2,563753 GHz -12.89 dém  factor 176.3 T2 1 2.560813 GHz -11.85 dém  factor 173

J

Date: 19.5EP. 2017 01.41:15

)i

J

Cate: 19.SEP. 2017 01.41:25

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-7 of 30

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

Ref Level 30.00 dém

Offset 11,90 dB & RBW 1 MHz

pectrum

(=]

Ref Level 20,00 dém

Offset 11.90 dB & RBW 1 MHz

o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.89 dBm) ™M1[1] 17.35 dBm)
2.5043660 GHz 2.5101200 GHz]
20 20
g __0eB, 26.00 dB . __ndB . 26.00 dB
104 Bw 20.420000000 MHz| 10 4 — BT Y 20.180000000 MHZ|
7 Q factor 122.6) . Q factor Y 124.4
0 di £ 0 d
i :
-10 df -10 d
i )
204 / "
|~ e~ p N S .
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,504366 GHz 17.89 dBm nd@ down 20.42 MHz M1 2.51012 GHz 17.35 dBm nd@ down 20,18 MHZ
T 1 2,49969 GHz -6.00 dBm nd8 26.00 dB TL L 2,49989 GHz -6.42 dBm n 26,00 d8
T2 1 2,52011 GHz -8.12 dBm Q factor 122.6 T2 1 2.52007 GHz -8.44 dBm Q factor 124.4
L U wa L JU L]

Date: 19.5ER 2017 01.48:18

J

Cate: 19.SEP 2017 01.48.28

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30dE SWT  57us @ VBW 3MHz  Mode Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY LY 16.97 dbm
o 2.5 11 2.5340010 GHZ]
20 20
1 A nde 26.00 dB I X —___nds_ = 26.00 dB
04 T B 20.300000000 MHZ 104 T W T 20.020000000 MHZ|
Q factor \ 124.8 Q factor \ 126.6
A 4
o4 | 0 di
I3 T
-10d - 10 d ¥
\ \
Lo Y 20 dBm = |
a0 30 - .
40 d 40 d
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533242 GHz 17.54 dam nd8 down 20,3 MHz ML 2.534001 GHz 16.97 dam nd8 down 20,02 WAz
T 1 2,52477 GHz -8.92 dBm nd8 26.00 dB TL L 2,52501 GHz -8.54 dBm nd8 26,00 d8
T2 1 2,54507 GHz -8.71 dam qQ factor 124.8 T2 1 254503 GHz -8.55 dam qQ factor 126.6
L it - L ) L]

Date: 19.5ER 2017 015522

J

Date: 19.SEP 2017 015531

J

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 19.5EP. 2017 01.57.48

J

Cate: 19.SEP. 2017 01:57.58

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 57ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16.87 dBm| mili] 16.96 dBm|
2.5540060 GHZ| M 2.5589210 GHz
e - 26.00 dB & N X . ndB 26.00 dB
04 4 20.220000000 MHz 104 / T T e 20.140000000 MHz
7 126.3 ), Qe . 127.1
0d ool i 4
7f ! e
Y ¥
BUE! f -10d
{ ! \
/ \
~20 dam=—= ==t 20,1 = i T
1 R WP [~ /
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,554006 GHz 16.87 dBm ndB down 20.22 MHz ML 2.558521 GHz 16.95 dBm ndB down 20,14 MHz
TL 1 2,54985 GHz -8.64 dBém ndé 26.00 dB TL 1 2.54989 GHz -8.92 dém ndé 26.00 d8
T2 1 2,57007 GHz -9.35 dBm  factor 126.3 T2 1 2.57003 GHz -8.98 dBm  factor 127.1
(] [ ] [

J
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s=amranas. FCC RF Test Report Report No. : FG770420-02B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 449 | 903 | 9.03 | 13.46 | 13.49 | 18.18 | 18.22
Middle CH - - - - 45 | 45 | 907 | 895 | 134 | 13.46 | 18.38 | 18.22
Highest CH - - - - 451 | 449 | 913 | 895 | 13.43 | 1349 | 185 | 18.3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A7-9 of 30

Report Template No.: BU5-FGLTE Version 2.0




saronas. FCC RF Test Report

Report No. : FG770420-02B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Date: 19.SEP 2017 00.58:17

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 13.81 dBm) ™M1[1] 13.49 dBm)
- 1198100 GHz, - 2.50198100 GHz
1T Oce Bw 4.485514486 MHz [ Oce Bw 4.485514486 MHz|
TL g Ny LT T1
o FR N o P A 104 - LA NEVY 2
1
! | / |
od 0 di ¥
/ /
/
10 . - 10 di /
/ \ / \
204 20d 1 v
/ / \
E —— A sk - -
Ve e v ¥ v U For ]
40 df
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501981 GHz 13.81 dam ML 2.501981 GHz 13.49 dam
T 1 2,5002722 GHz 9.21 dBm Oce Bw 4,485514456 MHz TL L 25002522 GHz 8.05 dBm Oce Bw 4.485514486 MHz
T2 1 2,5047577 GHz 8.53 dam T2 1 2.5047378 GHz 8.20 dam
L U J L JU J L]

Date: 19.SEP 2017 00:58.27

Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

Date: 19.SEP 2017 01.05:21

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 3.84 dBm)| 13.26 dBm)
2.59636900 GHz 8100 GHZ,
= Oce b 4.405504406 MHz o M1 4496 MHz|
N SR, P Y P I . A N
10 d b & P ~ s 104 A An_ = 2
! \ { \
o d | 0 d ; L
/ / |
-10 df -10 d
204 o 20d ! v
\ / \
o A ngt
L R I Ty v vy SR T
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.536369 GHz 13.84 dam ML 2.533581 GHz 13.26 dam
T 1 2,5327522 GHz 6.69 dBm Oce Bw 4,495504496 MHz TL L 2.5327522 GHz .41 dBm Oce Bw 4.495504496 MHz
T2 1 2,5372478 GHz 9.08 dam T2 1 2.5372478 GHz 7.58 dam
L U J wa L JU J L]

Cate: 19.SEP 2017 010531

Highest Channel / 5MHz / QPSK Highest Channel / 5SMHz / 16QAM

Date: 19.5EP. 2017 01.07.47

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.03 dBm| mili] 12.49 dBm|
2.56620100 GH 2.56814900 GH
20 - S 20 o5 §
T Oce B 4.505494505 MHz Oce B 4.485514486 MHz
10 d i ST AV TALEA VYN 10 d NI e .'*G
! / \
od ! 0 I
7 \
/ / \
BUE! -10d
!
/
20 d 20 di
a s, b
-3de P——— T 5, = = R
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2566201 GHz 14.03 dBm ML 2.566149 GHz 12,43 dBm
TL 1 2.8652522 GHz 8.15 dém Oce Bw 4.505494505 MHz T1 1 2.5652622 GHzZ 8.80 dBm oce Bw 4. 485514486 MHZ
T2 1 25697577 GHz 7.44 dBm T2 1 2.5607478 GHz 8.1 dbm
L ) L )i ) L

Cate: 19.SEP. 2017 01.07.57
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s=amranas. FCC RF Test Report Report No. : FG770420-02B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum 3 um 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.68 dBm 14.61 dBm)|
- 2.5081570 GHz - 2.5024230 GHz]
9.030960031 MHz ’ 9.030969031 MHZ
P T 1 Yoe W A2
10d 104
T 7 I
/
04 ‘ | 04 | '\‘
7 I ] \
10 d ," - -10 di -
] |
J
204 : 20d 1‘,
o o A . . e Ve
EELSAE = gy ,
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508157 GHz 17.68 dam ML 2502423 GHz 14.61 dam
T 1 2,5005045 GHz 10.10 cBm Oce Bw 9.030965031 MHz TL L 25004845 GHz 8.62 dBm Oce Bw 9.030969031 MHz
T2 1 2,5095355 GHz 9.40 dam T2 1 25095155 GHz 9.07 dam
L U J wa L JU J L]
Date: 19.SEP 2017 011451 Date: 18.SEP 2017 011501

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.18 dBm) ™M1[1] 14.97 dBm)
- 2.5936210 GHz - 2 030 GHZ,
Occ Bre 9.070920071 MHz £.951048951 MHZ
S AR A A
10d b 104 s ¢
i / \ A [ \
o } v ] ] 3
10 d ’.’ ‘\ -10 d :
204 [ 20d / \l
S/ 4 -
- s \ N R [
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533621 GHz 15.18 dam ML 2.532303 GHz 14,37 dam
T 1 2,5304645 GHz 9.39 dBm Oce Bw 9.070925071 MHz TL L 25305245 GHz 8.59 dBm Oce Bw 5.951048951 MHz
T2 1 2,5395355 GHz 9.72 dom T2 1 25394755 GHz 8.70 dam
L U J - L JU J L]

Date: 19.SEP 2017 01.21:54 Date: 19.SEP 2017 012205

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

pectrum b pectrum o
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.19 dém| mili] 1 dBm
20 H 2.5663790 GHZ| - " 2.5664790 GHz
4 ¥ Occ Bue 0.130860131 MHz ) - yOcc By . 8051048051 MHz
LR N e R Y sV | Pl rmrnay | mn  AA o L2
10 d % 10 d -
/ 1 .; \
od od v
/ \ / \
BUE! -10d 4
- / ! 200 [ :
B L) \ Pan et VL, e e
= = = 30 BT
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,566379 GHz 16.19 dBm ML 2.566479 GHz 15.93 dBm
TL 1 25604645 GHz 9.77 dém Oce Bw 9.130869131 MHz TL 1 2.5605245 GHz 9.45 dBém Oce Bw 8.95104B951 MH2z
T2 1 2 5605954 GHz 9.32 dém T2 1 2.5604755 GHz 10.19 dBm
L I ) ) o L I ) -

Date: 19.5EP.2017 01:24:21 Cate: 19.SEP. 2017 012431
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 7

Lowest Channel / 1I5MHz / QPSK

Lowest Channel /

15MHz / 16QAM

L I ]

Date: 19.5EP 2017 01:31:25

pectrum 3 um 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.16 dBm 14.55 dBm)|
2.5021350 GHz 2.5010260 GHZ]
= o 13456543457 MHz @ ,",\ 13.486513487 MHz|
04 “ e Lo oy 04 ;‘ R aprers e ,LI
o d 0 di |
ﬂ / |
10 df 10 | ‘
| { \
21 £ 20 di I )
204 20 b
,f \\ N, 'l N\
AR . = - P T
-40 ds
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502135 GHz 14,16 dam ML 2501026 GHz 14,55 dam
T 1 25007867 GHz 9.94 dBm Oce Bw 13.456543457 MHz TL L 2,5007567 GHz 10.24 dBm Oce Bw 13.488513467 MHz
T2 1 2.5142433 GHz 9.82 dam T2 1 2.5142433 GHz 9.43 dam

L U

Cate: 19.SEP 2017 013135

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I ]

Date: 19.5EP 2017 01.38:28

Spectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.19 dBm) ™M1[1] 14.18 dBm)
7930 GHz 2.5321830 GHZ]
= 3.396603397 MHz @ 13.456543457 MHz
L, G 1ol A
10d b L 104 Lo,
! i
od 0 d -
/ /
-10 df + -10 d
/ \
/ |
204 2 . 20d
i L J 4
bl A \ P s N L
ad b comy ¥ e AR Y, y
Y w A A T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531793 GHz 14,19 dam ML 2.532183 GHz 14,18 dam
T 1 25262667 GHz 9.72 dBm Oce Bw 13.396603397 MHz TL L 2,5282867 GHz 8.74 dBm Oce Bw 13.456543457 MHz
T2 1 2.5416833 GHz 9.80 dam T2 1 2.5417433 GHz 8.90 dam

L U

Cate: 19.SEP 2017 013838

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

L ) ]

Date: 19.5EP. 2017 01.40:55

pectrum b pectrum o
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 77 dBm)| mili] 13.26 dBm|
20 2 0 GHz, - 2.5675050 GHz
OccBw 18426573427 MHz 0ce B M1 13.486513487 MHz
i RO, W v A o . \ o KT
/ i
[ |
od 1 od 1 +
| Y
BUE! 7 -10d f
20 d L A 20 d
" |
gl s Ly gy
- T - v v
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts pan 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,559233 GHz 15.77 dBm ML 2.567505 GHz 13.26 dBm
TL 1 28557867 GHz 9.57 dém Oce Bw 13.426573427 MHz TL 1 2.5557567 GHz 8.48 dBm oce Bw 13.486513487 MHz
T2 1 25602133 GHz 8.76 dbm T2 1 2.5602433 GHz 8.18 dbm

L I

Cate: 19.SEP. 2017 01:41.05

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum 3 um 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.42 dBm 16.19 dBm)|
- 2.5043660 GHz - . 2.5057640 GHZ]
! 18.181818182 MHz | 18.221778222 MHz
’ P il
10d ; 104 y
/ 7
od 0 d
/ \ \
R L \ 10 di |
\ \
204 : 20d \
— \
R eV SNV T S
=y 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504366 GHz 17.42 dam ML 2.505764 GHz 16.19 dam
T 1 25008492 GHz 10.53 dBm Oce Bw 15.181816162 MHz TL L 2,5008891 GHz 8.55 dBm Oce Bw 18.221776222 MHz
T2 1 2.519031 GHz 9.75 dam T2 1 2.5191109 GHz 9.57 dam

Date: 19.5EP 2017 01.47:58

L U

Cate: 19.SEP 2017 01.48.08

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.17 dBm) 17.04 dBm)
- 2.5269280 GHz - 2.5383970 GHZ]
ce Bt 18381618382 MHz 18.221778222 MHz
eGSR 12 T A e
10d p s 104d 7 ?
7 \ / \
\ / \
od / " 0 di
T T Y
10dl / | 10 df f i
- i T ) i |
/ \ i |
|20 ce S 20 dem —
- T - - -
a0 ~ a0 -~ —
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.526028 GHz 18.17 dam ML 2.538397 GHz 17.84 dam
T 1 2,5258092 GHz 11.18 dBm Oce Bw 18.361616362 MHz TL L 2,5259291 GHz 9.74 dBm Oce Bw 18.221776222 MHz
T2 1 25441908 GHz 10.63 dam T2 1 2.5441508 GHz 9.65 dam

Date: 19.SER 2017 015502

L U

Cate: 19.SEP 2017 015512

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum b pectrum o
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 57ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.21 dBm| mili] 16.44 dBm|
20 W 2 370 GHz, - et 2.5621980 GHz
- — MccRw B.501498501 MHz — ¥ OccBw 1B.301608302 MHz
T T T R [PV NP e Tt
10d - ™ 10d — ey
/ \ 4 [ A
od 7 T 0 1 ]
{ i / \
BUE + -10 di f
\ |
/ ‘ / .
g — - | 20 dem et —+ +
a0 30 h - Sl
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,563397 GHz 17.21 dBm ML 2.562198 GHz 16.44 dBm
TL 1 25506893 GHz 10.40 dBm Oce Bw 18.501498501 MHz TL 1 2.5508492 GHz 9.30 dBm oce Bw 18.301698302 MHz
T2 1 25691908 GHz 9.76 dBm T2 1 2.5601508 GHz 9.64 dBm
L I )

Date: 19.5EP. 2017 01.57.28

L I

DCate: 19.SEP. 2017 01:57.38
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 chiRe -uumh] 1S LINE ABS PASS
10 dBm ﬂ 10 dBm ] {
I -
-10 dam I l -10 dem {‘ \_|
o0 dam | l \ 20 dBm ! |
SPURIOUS_LINE_ABS | ’ l I [ l
0 dBm
30 dam ) L ﬂ /ﬂ “ J \
0 dem /
-40 dem /J l“‘\ “ MJ M\ \ Y
e ‘ - S
| v -60 dBm
-0 dem
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.508 GHz JIfshurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 20.15 dém -9.85 db
2.475 GHz 2.490 GHz 1.000 MHz 248753 GHz -46.73 dBm -21.73 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -19.65 dBm -9.65 d8
2490 GHz 2.495 GHz 1.000 MHz 249472 Gz -46.61 dBm -33.61 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57205 GHz -35.87 dBm -25.87 dB
2.485 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -52.77 dBm -39.77 dB 5575 CH= 2576 Ghz 1,000 MHz > e7E0n oHe 4557 dBm 3T db
2496 GHz 2.505 GHz 100.000 kHz 2.50037 GHz 20.06 dBm -0.04 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57630 GHz -46.62 dBm -21.62 dB
Y
I 1 P

Date: 19.SEP.2017 00-59°56

Date: 19.SEP.2017 01:08:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 ¢Bm
0 dém
-10 deém \_l
| |
SPURIOUS_LINE_ABS |
-30 dBm i
i,
J -40 dBm
-40 dBm i ‘\M 1
- -50 dBm
B
-60 dBm
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56621 GHz 5.83 dBm -24.17 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -46.11 dém -21.11 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -26.36 dBm -16.36 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49489 GHz -35.59 d&m -22.59 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -27.41 dbm -17.41 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49554 GHz -40.80 dBm -27.80 dB 2.575 GHz 2.576 GHz 1,000 MHz 257505 GHz 233,81 dBm 220,81 dB
2.496 GHz 2.50S GHz 100.000 kHz 2.50417 GHz 5.91 dém ~24.09 d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57619 GHz -36.32 dbm -11.32 dB
\
) i )
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2,455 GHz 2.496 GHz 200,000 kHz 2.49571 GHz -38.86 dBm -25.86 dB 2.575 GHz 2.590 GHz 1,000 MHz 257557 GHz 32,28 dbm 19,28 db
2.496 GHz 2.520 GHz 100.000 kHz 2.50645 GHz 0.27 dém -29.73 d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59052 GHz -43.84 dbm -18.84 dBb
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2.475 GHz 2.490 GHz 1.000 MHz 248932 GHz -46.62 dBm -21.62 d& 2.570 GHz 2.571 GHz 500,000 kHz 2.57000 GHz -24.31 dBm -14.31 dB
2490 GHz 2.495 GHz 1.000 MHz 249328 GHz -41.22 dém -28.22 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57123 GHz -38.55 dem -28.55 dB
2.485 GHz 2.496 GHz 200,000 kHz 2.49549 GHz -49.01 dBm -36.01 dB 5575 CH= 2590 GHz 1,000 MHz 57795 oHe 4159 dBm 2389 de
2.496 GHz 2.520 GHz 100.000 kHz 2.50104 GHz 18.23 dém ~11.77 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59235 GHz -47.23 dBm -22.23 dB
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__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55241 GHz -0.40 dBm -30.40 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49024 GHz -33.76 dém -8.76 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -32.00 dBm -22.00 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49486 GHz -31.77 d&m -18.77 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57225 GHz -31.07 dbm -21.97 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49583 GHz -37.89 dBm -24.89 dB 5 575 GH= 2,500 GHz 1,000 MHz 257505 GH= 3,90 dbm 1990 dB
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Conducted Spurious Emission
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